SERIAL NUMBER:_ ('%7 COOK DATE: g /{'@

MOLD SIZE BY PO
ORDER DATE 2956724 SHIP DATE: 252

FOR: yé//ﬂu na’?cZ:f
SIZE 5?775% 5 rvre Xhs-C
THREAD S FT WP oTHER Z5H WIPX 3 ',émg ~Aenahed Zh

MATRIX (H)_<{ g&ﬁ,l WEIGHT

o

MATRIX (S) ;b70\ WEIGHT

BINDER_33 5 23| WEIGHT

sLank_ui (4104 oL T

BILLET TuBe. & 450/ 9.

3
WELD GZ/U MPI _ﬁz") MPI PIC ‘iﬁ 2 BRAZE

THREAD GAGE o> 7S ¥I8 FSWP  staNpoOFF_FE/u 5l

FINAL DIAMOND GRINI? SIZE S g % S/ X 5

LENGTH TO WELD éé 3/8 /

FINISHED PIC TAKEN BY ﬁ(—() CRATED BY, SUM DATE:

International domestic

SHORT BIT & TOOL CO
225 GOLD STREET
GARLAND TX 75042
972-205-1011
shortbits@gmail.com



Certificate of Conformance
Serial Number Size Type Steel or Matrix Shank Diameter Eore
l;367 Al 5.875 X5 ) ‘ XDS-C h Mat;l;—‘ ' il il
i
Component! Material Vender Lot or Heat Number
Blank i agéo ) : #h;w F MM14164064 ]
Hard Powder WC SURFACE 36881
Soft Capping Powder W2 SURFACE 36701
Tool Joint
MIG Weld
Tubing P110 RED WING 645019
Inspection
Diamond Grinding To Size {
Weld MPI
Thread Gaging 5 3/4 FJWP

|
Signed By: ?E

date: ("D//,/ /M




SURFACE

ENGINEERING Surface Engineering Powders
3 “s Wear Resistance Specialists 2 =
Certified Material Test Report

ompany Short Bits P.0.#: Vickie

lloy Type: PWMP010 Size: 80/325 Mesh: 80/325 Micron: 180/45um
escription MATRIX POWDER H Quantity: 50lbs |
pecification N/A Type/Class: N/A

jeat Number SE-36881

“hemical Analysis Actual:

The data contained herein were obtain
reliable. All operations performed comp!

‘lement_Concentrations (Weight Percent)

Nominal: X

ed from samples considered to be representative of the products in the subject shipment and are believed to be

ly with the material specification and the purchase order.

Al: B: Be: C: 5.63 Co: Cr: Cu: |
Fe: 0.16
Mn: Mo: N2: Nb: Ni: 2.03 02: P: | :
Si: Ta: Ti: V: W: Wc: TAO:
Oth: Fc;0.03 Analytical Process(es):
Sampling Procedure / Spec: ASTM B215-10 Powder Mesh / Spec: ASTM B214-07-2011
Hall Flow / Spec: ASTM B213-13 Apparent Density / Spec: ASTM B212-13
Physical Properties
Material Hardness  Scale: vRe: N/A [ HB: _Hv: Hk:
Hall Flow N/A Sec./50g Apparent Density: 7.5 g/cm3
Particle Size Distribution: ize u U.S. Sieve (mesh
180/80: 4.45 150/100: 125/120: 14.25 106/140:
90/170: 13.50 75/200: 63/230: Bal 53/270:
45/325: 16.45 38/400: 34.45 32/450: 25/500:
20/635: 15/800: +10: +5:
Other:

bove listed material meets all requirements of the above listed specifications in addition to the

completely void of contact with the element Mercury or any of its
ed by Surface Engineering Alloy Company, or its subcontractors
£ ASME Section II. The requirements ©

surface Engineering Alloy Company hereby certifies the 2
confirmation that during the manufacturing process, testing, and inspection, the product was
compounds. In addition, this certification validates that all test results and operatons perform
are in compliance with the material specfication and the specific applicable material requirements of ASME SFA5.21, 0
Eederal Law, Title 18, Chapter 47apply to this order and to subtier suppliers.

———

2l F— 7
= T e £ 8/5/2024

Reporting Officer Date

SM-1000-CERT-P Rev A 4/18/2023

2895 46th Ave North Michael Russell
St. Petersburg, FL

Main Office: 727.528.7998

www.surfaceengineering.com



"SURFACE

~ ,ENGINEERING Surface Engineering Powders
“‘ wear Resistance Specialists ) i
Certified Material Test Report

P.O.#:

Company

Mesh: 80/325 Micron:-180/+45um
Quantity:
Iypesuiass: IN/A

Alloy Type: CTPM0O1 Size: 80/325
Description Crystalline Tungsten Powder
Specification N/A

Heat Number SE-36701

Chemical Analysis Actual: X Nominal:
b gt S B S SD S Se e o < T Seni e (babtia o i b fn b cvsbine ahirumnad aned ane afiomandl ha
reliable. All operations performed comply with the materia! specification and the purchase order.
Element Concentrations (Weight Percent)
Al: B: Be: C: 0.006 Co: Cr: Cu: !
Fe: 0.0011
Mn: Mo: 0.007 N2: Nb: Ni: 02: 0.015 P: | =
si Ta: Tit v: W: 999 We TAO: 003
Oth: Analytical Process(es): . i
Sampling Procedure / Spec: ASTM 8215-10 Powder Mesh / Spec: ASTM B214-07-2011
Hall Flow / Spec: ASTM B213-13 Apparent Density / Spec: ASTM B212-13
FliysiLal FIUPET LSS
Material Hardness ~ Scale: Y/Rc:  NA _IHB: " IHv: [ Hk:
Hall Flow 10 Sec./50g Apparent Density: 8.16 g/cm3
Particle Size Distribution: size Microns(um)/U.S. Sieve (mesh)
180/80: 0.1 150/100: 125/120: 106/140:
90/170: 75/200: 49.9 63/230: 0.00 53/270:
45/325: 41.2 38/400: 8.7 32/450: 25/500: _
20/635: 15/800: +10: = +5:
Other:

Surface Engineering Alloy Company hereby certifies the abave listed material meets all requirements of the above listed spedifications In addition to the
he neadirt wae comnletahy wnid Af rontact with the alament Merciiry or Anv of

ranfiematinn that durinn the man [fartiurina nenrace tactina and inenactinn

compounds. In addition, this certification validates that all test results and operations performed by Surface Engineering Alloy Company, of its subcontractor
are in compiiance with the materiai specification and the specific applicable material requirements of ASME SFA 5.21, of ASME Section IL The requirements «
Federal Law, Title 18, Chapter 47apply to this order and to subtier suppliers. _

%/ 7z 2 9/16/2024
~ —

SM-1000-CERT-P Rev A 4/18/2023 =7

l\\_yv- Gy Rl
2895 46th Ave North Dylan Marhafer
St. Petersburg, FL

Main Office: 727.528.7998
www.surfaceengineering.com



Belmont;

M ETA AL S I N C

THE NON FERRDUS SPECIALISTS SINCE 1856

330 Belmont Avenue, Brooklyn, NY 11207-4000 US.A
tol:+1.718.342.4900 fax:+1.718,3420175

Certificate of Analysis

Customer Order No:
Customer ID:
Customer Name:

Sales Order No:

Item No: 4483D Virgin Grade Binder Alloy

Shape:1/2" x 1/2" x 3/4" Tumbled Sheared Pcs.

335231
cu 47.29
MN 2443
NI 20.20
ZN 7.75
B 11
Sl 14
FE 03
PB <05
SN <02

BELMONT METALS, INC.

Nasir Naseer

QC Administrator

June 26, 2024
VERBAL-VICKIE
snomé

Short Bits & Toc‘;l

|
48182

BELMONT

R

METALS




: e gt MTR #: 0000032078
NUCOR Mill Certification 3801 Pal R Lowry Rd

NUCOR STEEL MEMPHIS, INC. 10/7/2014 MEMPHIS, TN SSi03
Fax: }901 786-5801
Sold To: CMC DALLAS TRADING Ship To: CMC TRADING WAREHOUSE
- PO BOX 139094 GREENSPORT TERMINAL
DALLAS, TX 75313-8094 13608 INDUSTRIAL ROAD - GATE §
L_214) 6839-4300 UP - PTRA SWITCH ROAD
ax: (214) 689-5886 HOUSTON, TX 77015
(214) 496-5584
Customer P.O.| 639507 Sales Order | 133112.18
Product Group | Special Bar Quality Part Number| 30006500234MTS0
Grade | B620HLA; 8620/8622H; MECH PROP REPORT Lot# | MM1410406403
Size | 6-1/2" (6.5000) Round Heat# | MM14104064
Product | 6-1/2" (6.5000) Round 19'6" 8620-C2R7 B.L. Number | G1-267371
Description | 8620-C2R7 Load Number | G1-144824
Customer Spec Customer Part #

| heraby cerify thal the matenal described harein has been manufactused In accordanca win the gpaciicatons and standards lsted above and that 4 satisfies those requrements.

Roll Date: 9/25/2014  Melt Date: 7/22/2014

c Mn P S Si Cu Ni Cr Mo Vv Al 8
0.22% 0.80% 0.010% 0.021% 0.27% 0.21% 0.42% 0.50% 0.21% 0.005% 0.025% 0.0002% |
Sn Ti Cb Co Ca Pb As 8i Sb H

0.007% 0.0016% 0.004% 0.0091%  0.0002%  0.0000% 0.005% 0.0000%  0.0025% 1.5 ppm

Austenitic fine grain by chemical analysis per the latest revision of ASTM A29

DI value: 2.20
g
JA 121 J3JJafJs|Je]Jr|Je]|Je J10 1011 [ 212 [J13 [J1a [Ji5 | Ji6 | J18 | J20 | J22 J24 1 J26 | J28 | J30 | J32
—1 46 | 46 | 43 37 | 32 | 28| 26| 25| 24 | 23 21 20 19 | 18 | 18 17 16 15
Brinell Converted Mid-Radius: 201.0bhn Brinell Converted Surface: 192.0bhn Brinell: 192.000bhn
Tensile 1: 94,600psi (652MPa) Yield 1: 57,800psi (399MPa) Elongation: 21.8% in 2°(% in 50.8mm) |
Reduction of Area; 40.84% Grain Size per ASTME112 =7 Reduction Ratio 9.6 :1
ASTM E381
Surface: 4 Mid Radius: 1 Center: 1
ASTM E45 Method A

(Worst? )
Sulfides: T:1.5 H: 1.5 Alumina: T:00 H:00 Silicates: T:00 H:0.0 Globular; T:1.0 H:1.0
Specification Comments: EAF, LMF, VACUUM DEGASSED. CONTINUOUSLY CAST MATERIAL 1S IN CONFORMANCE TO EN 10204

1. All manufacturing processes, including melting have been performed in the U.S.A.

2’ No mercury, mercury compounds of mercury containing devices came into contact with this product.

3. Welding or weld repair was not perfomed on this matenal.

& This material conforms to the specifications described on this document and may not be reproduced except in
full, without written approval of Nucor Cotgorahon. :

5, This product is NAFTA certified under >aragraph "B" of the NAFTA rule of origin.

& Material is Free of Radioactive Contamination.

7. This document is in compliance with EN 10204 "type 3.1°

8 Test procedures folled with an asterisk(*) are outside of NSMEM - IS0 17025 Accreditation scope. .
9. Results reported for ASTM E45 (Inclusion content) and ASTM E112 (Grain size) are provided as interpretation
of ASTM procedures. ; '

10, Reported resulls relate to the material samples subject to test, and are used to gualify material lot#
indicated in within this report. £

11. Export Country USA e-mail contact Memphis.Sales@nsmem.nucor,.com

Caty %
Y

Cory Anthony
Division Metallurgist Page 1 of g

NBMG-10 January 1, 2012




MTR #: 0000032978

NUCOR Mill Certification L s o
NUCOR STEEL MEMPHIS, INC. 10/7/2014 MEM?SB%’;%G%&%
Fax; (901 786-5‘901
N e Te: GUETUBNG WAL
gy s o [PRIDISAA gD GHTes
ax: (214) 689-5886 HOUSTON, TX 77015
(214) 496-5584
Customer P.O.| 69507 Sales Order | 133112.18 J
Product Group | Special Bar Quality Part Number! 30006500234MTS0 j
Grade | 8620HLA: 8620/8622H; MECH PROP REPORT Lot# | MM1410406403 l
Size | 6-1/2°(6.5000)Round | Heat# | MM14104064 |
Product | 6-1/2" (6.5000) Round 19' 618620-C2R7 8L. Number | G1-267371 |
Description | 8620-C2R7 Load Number | G1-144824 “
Customer Spec Customer Part # |

| heraby cestify that the material cescribed herein has bean manulactured in accordance with the specficalions and standards ssted abave and that it salisfies those requrements.

ig‘P&AEﬁgAL CONFORMS TO ASTM A29; ASTM A322 A304 FINE GRAIN OF 5 OR FINER TO BE MEASURED IN ACCORDANCE WITH

1. All manufacturing processes, including melting have been performed in the USA ‘
2. No mercury, mercury compounds or mercury containing devices came into contact with this product.
3. Welding or weld repair was not perfomed on this material.
4, This material conforms to the specifications described on this document and may not be reproduced except in
full, without written approval of Nucor Corporation.
5. This product is NAFTA certified under Paragraph “B" of the NAFTA rule of origin. ‘
6. Malerial is Free of Radioactive Contamination. ‘
7 This document is in compliance with EN 10204 "type 3.1 y
8 Test procedures folled with an asterisk(*) are outside of NSMEM - 1SO17025 Accreditation scope, |
9. Resulls reported for ASTM E45 (Inclusion content) and ASTM E112 (Grain size) are provided as interpretation |
af ASTM procedures. - c .
0. Reported results relate to the material samples subject to test, and are used to qualify material lot#
___adicated in within this report. )
“11, Export Country USA e-mail contact Memphis.Sales@nsmem.nucor.com

A=

Cory Anthony
Division Metallurgist Page 2 of 2

NBMG-10 January 1, 2012




”11#(0450161

U BENTELERV

Deutachland
Tal: + 49,8284,81.0 Fax: + 40.5264.13800 SteelfTube
ABNAHMEPROFZEUGNIS EN 10204-3.1 Dokumont-Nr.: 85-1381853/001/E PrOf-Nes Batt: 1/ 4
CERTTRCATE BN 1020431 Document No.: tnspoction Na.! Page
CERTWICAT DE RECEPTION EN 1020431 Ho. du documact: No. du certificat: Pagec
N 10204:2008-01 Kunden Beslal-Nr.: 4€010857 J Rvarview 5017 J i Dirdaba
PETTT e —— Purchase Ordor Nat Mamdactuner 1000 B4 550 $001, ATF 1084 CUSTIED BY TURV HORD Cor)
3 No. de commande du client: Producieur. PG 2914808 COTTIED BY TURV NORD SYSTEME
H Bateler Aufirage-ir.: 1703016 Herstchsczsichon: A4
: Bantader Order No.2 Marvfocturer's brand:
No, de commanrde Barvleler; Margue du producieur:
Varsandarasigen-hr.: 6594338 Stempal des Abnshmebesutirmgler: VA
Dispatch Note No: Stamp of the Inspection
: No, d"avis & expbaitioey; Polngon du centrtieun
! Produit:  NAHTLOSE STAHLROHRE Stahlerschmeizungeverfehren:  ELEXTROSTAHL
Product: SEAMLESS STOIL TUEES Slacknwding procass: ELECTRIC FURNACE
Produll: TUBES D ACIER SANS SOUODURE Procéds ¢ dlaboration de ['acier: FOUR BLECTRIGUR
Usferbedingungen: AP Spec. 5CT Tenth Edltion, June 2018, Brata 1: 12.2018, Errota 2; 05.2019, Errata 3: 06.2020
Terma of dalivery: ADDENDUM 1: 01/2021
Condiions da Bvreleon:
Malo - Toleranzen: AP Spec. 5CT Tenth Edition, June 2018, Erela 1: 72,2018, Erata2: 05.2019, Erata 3: 06.2020 ADDENDUM 1:
Dimansiona-tolarances: 0172021
Owmansions-toidrances:
“Stehlsorte: GRADEP110
Stoel grede:
Nusnce d'ssier:
Lisferzustand: Q
Delvery condiion:
ot do Bvrslson:
Produktkennzsichnung: FIC Coloured rings: one white, st the same end as the marking Bl
Produst maning: FS: BENTELER SIGN API 5CT-0184 API SIGN 03-23 PE DIMENSIONS P S P TEST PRESSURED WA
Merquege dw prodult: HEAT-NO. Riverview Resources
. Dohing & Towews | [ | PG+ Varh ~Fie e T WA T, e ags pew peine « PO % Fadrbairecier, Color o it o, brgrieants & € e 94
wedey MU= Peteiradidnacher ke, Coler b prtnder e e L e L. s , MO e WLIRp, wgage
P pee . T8 ek Jot wpruy S
Pos, Stock Mafle Gesamtlango Gewlcht  Schmelzen-Nr, Profdruck Rohr-Ne.-Gruppe Vielfachlingen
Mem  Number Dimensicns Length tetal Waight Hest No. Tont presaun Tube numbser grovp Multiple Jengthe
Poste Nombro  Dimensions i Longueur totula  Polde No. deo coulde Prossion ¢'épreave  Sérlo do no, dos Lubes Longueurs emuitiples
fout fout Ibs Pol .
Q001 5 $.750" O.D. * 0.312" WT 172,18 3234 645019 9600 5




Sardeler StosdTube GenbH
Postfach 13 40
33043 Pudwom

Dwutschiand
Tol.: + 40,5254,21-0 Fax: » 40.5254.13808

BENTELERV

Steel/Tube

Dokument-Nr.: 65-1391953/001/E Profahr.: matt: 2/

ABNAHMBW%%:&‘B“I 10204-3.1 L Inepaction No.: Pags:

CERTIAICAT DE RECEPTION EN 10204-3,1 ha. du document: No. du cenficet: Pege

Ort der Stahiherstollung / Country of meit and pour / U de I dlsbocution de T scler

BENTELER Steel/Tube GebH, Lingen, Germany

Schmelzananalyse [3] / Hast ansiysis (%) / Anslyse war codbe (%]

Pos. SchmelzenNr, C L1 MN P E CR MO NI cu AL

Mo Heat Ne

Poste  Na. de coulle «=08300 «v O8N0

0001 645019 0,240 0,250 0,72 0,015 0,008 1,03 ¢,04 0,11 0,24 0,030

Produktenalyse [%] 7 Predact enstysls [%) / Anatyse sur prodult [%]

Pos. Schmotzon-Nr.

Mo Heut No c 8l MN P s CR Mo NI cu AL

Posts  No. de coulde

0001 645015 0,234 0,241 0,73 0,010 0,006 1,02 0,03 0,13 0,24 0,028

0001 6435019 0,244 0,250 0,73 0,020 0,004 1,02 0,03 0,31 0,24 0,028

PrOfergobnisss / Test reults / Régultats et etsals

Die Rohwo sind suf Dichthelt geprdft durch: Hydrostatic test: Test pressura/Time-record, acc. to AFI 5CT, hoiding time min 5 PASSED

The tubes have bean avbmitted to & lask tightnase test by: soconds

Les tubss ont pased un contrdie & ¢ianchiité part

Drifttest: cc. 10 API 5CT, mandrel diameter = 1D - 3.18 mm, over the whoie tube length; Drift PASSED

Dot test: mandrel length: 152,0 mm: Drift mandrel length: 6*

Conitrtie aves un mendrin: e

"Dla Rohre w urden zerstdrungsirel geproft: UT-longitudingl imperfections: 8cc. 16 AP 5CT; UT-long. Test method: ace. to ASTM-E PASSED

The tubes are non destructive fested: 213; Outside notch depth: 5,0 % Inside notch depth: 5,0 %; Notch length max: 50,0

L tubes onl passd un easal non destructif: mm; Noteh width maoc 1,00 mm; UT-tronsv, imperfections: ecc. to AP 5CT; acc. to
ASTM-E 213; Outside notch depth: 5,0 %; Inside noteh depth: 5,0 %; Notch length:
£0,00 mm; Notch width: 1,00 mm

Dia Rohre wurden zerstSrungsfres geprift: Goometric inspection: with ultrasonic; wall thickness PASSED

The tebes ars non destructive tested:
L9 15es oot pessd un essal non destructis

Augensichtkontrolie: PASSED
Visual Inspostion:

Examen visuek

Malkontroliec PASSED
Dicrwesions sxaesination:
Viilication dos dimensions:




Bortaler StaslTubs
Postfech 13 40
33043 Paderbom

BENTELERY

Tel.: + 46,5254.81.0 Fec + 40.5264.13880 Steel/Tube
ABNAHMEPROFZEUGNIS EN 10204-3.1 Dokument-Nr.; 65-1391953/001/E Profr.: Eaxt: 3/ 4
INSPECTION CERTIACATE BN 10204-3.1 Docarnent Now Inspecticn Nav: Page:
CERTIFCAT DE RECEPTION EN 10204-3.1 No. du document: Ko, du centificat: Pege:
Ergebnisse der mechenlachen Prifung ! Resslts of mechsnical teating | ta das essels mécank

Die Probennshme erfolgte an Vielfachldngen.

The wan camled out on multiple langthe,

L ochartfionege elal reallss mux jongasure mullicles.

w%bﬂm‘.&mmmlr‘m 4 st T, StAp tast speciman ) Essal do traction sinale & TA, Bande deccapee sur 1ube

Pos. R Schmelzon-Nr.  Probensbmessung Streckgrenza Zugfestigkeit Dehnung

Rem SpechreniNo,  Hest No. 34 = Yield strength Tonalis strength Bongation

Poate No. deTéprowe.  No. de coulde slons e Téprowy,  Umite dlestique Adeiazance A I traction Alicngemank

Anforderungen RT0,6 % Rm A2" 1, Formel

Raquiremamts mm KS wst % 1. Fommula

Bigences 110140 MIN 126 1. Formule

0001 000001 645015 25,50 X 8,20 139 146 18,00 12,91

0002 000002 645019 25,30 X 8,00 138 144 18,00 12,83

Formein zur Dehnung / formuda / Formule de l'alicogaomnt

1, Formel usmcﬁd%\u Ew 1042,67 ° AMG,2100,8

bl ersuch wumuvuhﬂmwcmm)h CHARPY_V]

Probeniage: langs (L): emperatur: 32 ¥

Specimen pesition: longltudinel (L) Test tomperature: 2 F

Position da | éprouvette: longitudinel (L), Tempdrature d'essai: 32 F

Pos. Proben-Nr,  Schmeien-Nr. Probentbmessung Worbschiogebed  Kerbachiagzahipke!t  Verl.-Bruchantoll  Lateralo Breltung Sprocbruchantell
Nen  Bpeciman No, Heat Ne. Spacknen Smansh rbad smergy impact strength Shase fracturs Latersl expansion Beittla Frocture
Poste No, do I'dprouv.No, de coulde Dimansions de I"éprouvette Energle absarbdo Résistance su chot Ruptore ductie Expenaicn hatéesl Rupture Fraglls
Anforderungen Lange Broite  Hohe einzol mittel  anzel mittel einzal mittel  oinzel mittel  einzel mittel
Raquicements leegth Width  Height angle avemgs  shgle averags gl aversge  cinagle average  sigh averags
Brigeroe Longuewr Lageur v sba _may divs ¥ dhvicdel ¥ ahiduel y 1 et ¥

mm mm mm [ ¥ et % %
85 500  10.00 MINO11  MINO1T
0001 00000L 645019 £5 5,00 10,00 3@
%,00 10,00 38
5,00 10,00 40 38

Konservienung I Protection / Protection

outsida surface vernished




S, BENTELERY

Tel: + 49,5284,81-0 Feee: + 40,6254,13608 Steel/Tube
Dokument-Nr.: 65-1391953/001/E PrOs-Ne.: Bat: 47 4

ABNAHMB’RQF&%?NIS B‘Q 10204-3.1 5 2 o

CERTIFCAT DE RECEPTION EN 10204-3.1 Mo, @1 ocument: No. ¢ certificat: Page:

Warmebshandiung / Hest 17 é

Hardening temperature: 880°C , Holding time: 1 min,, Cooling: Waler; Tomparing lamperature; 580°C, Holding time: 4 min.,
Cooling: Air

Vermerk / Remark / Remerque

Cerilficete remarks; fully killed, dunuodmuﬂnnodbwoduedhmdowlcntumuo.ladlcmdeonﬂnm

casting machine, srgon purged.; Herdenablilty test: acc. to API ECT, HRC min» 52X %C+ 21, equivalent to min 50% Mertensite
fraction, Hardenability test after hardoning., 1 messurement polnt, messurement polnt: quadrant, 9 Indentations; HRC min, = 52X
%G+ 21/ Heat No.: 845018 / Raquirement; 33,5 / Raauit: 48,0

Grain size: acc. to ASTM-E 112; Graln slze end finer: §

Verkéufer(in) / Bales Perscanst J Personna chargde : Mr Dyka, Tel.: + 49 5254 81-204268

Work 65, LuisanstraBo 117, 48537 Dinslaken, 08.05.2023, TEL.: 02064.623-5370 Abnahmeboaufltragter
Inepection ropreseniastive
Contrtlour
1. A. PATRICK HANRATHS / OEGUET
B wird Gt dass dia @ @en tochn, L ¢ dan A Diases [ wurde mittels EDV erstellt und lst ohne Unterschalt rechtsgOitip.

w-wmmmum-o-';i-mmmmmm:-p;mwmawmmwum-nmw
Nous sitesions que les prodults Pyrés sent st cela Ce o G0 WbT par 1reld { Sef lon st est valide sans signature.




LEGACY
TUBULAR

Certificate of Conformance

CUSTOMER [ siorv e anoTooL | pate [ 117132023 |
CUST.PO# [ VERBAL VICKE | LEGACY so# [ 14594 |
WK ORDER# [ NA CUSTSPEC [ wwscromesinev |
PART# [ wa ] aryut [ 3__]arviN
DESC [ 5.750" 18.16#% P110 SMSL PE =8
HT# | = 645019 |
COMMENTS:

Legacy Tubular certifies that the above referenced materialiservices were precessed in
accordance with the above stated purchase order and Legacy Tubular quality program

11/13/2023
ESC DINATOR DATE

[ KATE MEANS |

This document contains confidential and/or proprietary information of Legacy Tubular, Any disclosure,
dissamination or use of any kind of the information contained herein is strictly prohibited without the prior
written consent of Legacy Tubular. If you have recieved this document without authorization of Legacy
Tubular please call 281-363-1900

COC-01-P-5.0












